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HOW TO MAKE USE OF THIS PARTS LIST

1.Explanation of codes

o o

1Y% mark.......... means this part is changed from the previous parts book.
As to the details of the changerefer to "List for information of change”.

2)7H017 .............refer to “Note” explanation at bottom of page.

2.Codes on the "Qty” column
+ Each numeral indicates the number of parts required.
* “0.1" and "2.5” indicate the length (in meters) of the respective parts.
3.Parentheses mean that the corresponding part is a subpart that constructs an assembly part.
4.Dotted lines on the Figures indicate assembly parts.
5.As to the parts with marks of ” ¥ “(consumable parts) and * @ “(optional parts)on the respective parts,

it is recommended to prepare spares.
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. FRAME MISCELLANECUS & BEARING COMPONENTS

ERERAVE - R REMR

71 -84




REF NO NOTE  PARTNO DESCRIPTIGON | Oty
1 58-4111215-SP SCREW 11/84-40 L=12 FAfalL 11.64—-40 L=12 g
? 40066848 CHAMBER COVER ASSEMBLY # oy I 1
3 400-70102 TOP COVER REAR b I 1
4 RO-1482402-00 RUBBER RING (el )
5 228-24708 OiL SIGHT WINDOW A1 ERESE (#) )

] 400-66851 PRESSER SPRING BAR WAERE ]
7 400-66854 GASKET HhH—HATw b i
8 400-66855 COVER PLATE =T —k ]
9 SM-5030655-SP SCREW ARt M3 L =6 3

10 400-00014 Oll SIGHT WINDOW AL EEESEE G i
il 40088335 GASRET ROE T
12 400-66857 TOP COVER FRONT Hbw IHI— 1
13 400-72348 SCREW AREERU 1
14 RO-1482402-00 RUBBER RING O 1
5 Sh-4041055-8D SCREW M4 L=10 Houpaly M4 L =10 6
iE] 400-56664 LOCPER THROW OUT PLUNGER KNOB W=I=T vy 3R7> 1
17 400-68341 GASKET FASVE g 1
18 SM-6050800-SP SCREW M5 L.=8 Tt M5 L =8 ?
19 55-4080515-8P SCREW 1/8-44 L=5 ARG 1 A8-44 L=5 z
20 400-66865 CAST OFF PLATE EYELET THREMIR 1
21 4065366 CAST OFFPLATE EYELET TREAR 1
22 400-68345 CAST OFF PLATE HikiEs 1
23 131-71004 DRAIN SCREW Rl 1
25 131-70105 RUBBER RING (e RS2 1
25 SM-6050660-TP SCREW il M5 L =6 1
76 CQ-303000006 O WICK Ei 15
27 SL-6063092-TN SCREW M6 L=30 BEHTEAAILE ME L =30 ?
28 ® TA-1250408-R0 RUBBER PLUG D=125 =4 MY D=1251=4 1
29 CM-6001001-01 WEEE MARK LABEL S WEE ¥—93~1 8 1
30 S$8-7020710-5P SCREW 0/64401L=6.8 HTFRU 8./84-40 L=6.8 2
3T 55611010 TP SCREW 11/64-40 (=85 ¥RG 11.64-40 L =9 5 7
32 400-70062 TOP COVER gt bw Fh = 1
33 400-86875 MIDDLE TOP COVER HINGE F—ibhiEE 1
34 $5-6090420-SP SCREW 9/64-40 L=4.0 Fral 9-64-40 L =4 3
35 NS-6110350-SP NUT 11/84-40 S b 11,7,64—40 2
36 5§5-7121410-TP SCREW 3/16-28 1=14 AFRG 37¥6-28B L =14 3
37 400-66876 SEAL LOWER =LA 1
38 B1444-180-008 WASHER 12500 2 RER R 1
39 400-66878 SPRING TOP COVER [alit= ¢l 1
40 NS-6020310-3P NUT 9/64-40 FBrvk 9.64-40 ?
3] 400-665880 LOOPER THROW CUT PLUNGER SPRING [EER i
42 400-656881 LOOPER THROW OUT BUSHING JIIETICS S-iP
43 400-68368 LOOPER THROW QUT PLUNGER DB ie— 1
44 400-66882 BEARING HOUSING ASSEMBLY KPUDE N\OUUT H 1
45 400-66883 LIP SEAL Ff ek i
16 400-654968 ORING [SRE2r4 3R
47 58-1200022-00 BEARING CHRDERT i1
48 400-68371 RETAINING RING UF—F— t1)
49 400-68645 BEARING ROUSING NPUT DY (i
&0 400-70015 O-RING VPV {13
51 400-66884 ADAPTOR BEARING P e S 1)
52 $5-8660612-TP SCREW 1/4-40 =5 kotal 1.-4-40 L =8 {2
53 400-70075 PLUG SCREW Bl M14 1
54 ® CQ-2000000-00 QI WiCK B 0.2
55 400-66891 BUSRING CAP PLASTIC TSAF v AR T v T ?
g 40066892 FLUG SCREW TJo0RT MI10 |
57 400-66893 NEEDLE LEVER SHAFT BUSHING REAR £ LA S A 7L 1
58 400-66894 NEEDLE LEVER SHAFT BUSHING FRONT LA HETA VL 1
59 400-66695 CRANK SHAFT BUSHING REAR EREIX P (FA)
80 400-66896 MAIN SPAFT BUSHING CENTER RSN (EA) i
61 AD0-6E8ST7 O SEAL A4
62 400-665%8 MAIN SHAFT BUSHING FRONT A AL (BN 1
63 A400-668%9 GASKET O—5—TYFHAT v - 1
64 400-76157 ROLLER END COVER O—5—Lw Kii— 1
65 $5-1680520-TP SCREW 9/84-40 L=5 mial 9..64-40 L =5 4
66 400-09520 SCREWS6-25 L=38 EATLE B/ 16824 L =38 3
57 400-66002 WASHER F—LX oy MEETRIL R RS 3
68 400-66503 LOOPER THREAD GUIDE BASE Sl =B 1
69 55-6110810-TP SCREW 11/64-40 4.=6 Fiazlb 11.6864-40 L =6 1
70 400-69957 THREAD GUIDE RENR i
71 (L] 400-68576 LOOPER GUIDE COVER Jo—=7 RO~ {Ead D) I
72 400-67249 CLAMP TUBE MENO S :
73 CM-3012000-04 SAFETY LABEL_S BRRFEELE Y- (9 ]
74 $5.6110610-TP SCREW 11/64-40 L=6 TRl 11..84~-40 L =86 3
75 * 400-33065 FELT TEN 1
76 40066305 NEEDLE THREACEYELET THREE HOLES SThEE e T
77 $5.7110840-SP SCREW 11/64-40 L=7.8 NERL 11.64-40 L=7 8 1
78 400-68906 NEEDLE THREAD EYELET THREE HOLES tx3Es 1
79 WP.0450801-5P WASHER TREE I
80 55-6110810-TP SCREW 11/64-401=6 Tl 116440 L =8 ;
EX CM3007000 01 ATTENTION SEAL FIEET =T 8] 2
82 ChA-5003000-01 DIRECTION LASEL AL 1
82 85-4111015.5P SCREW 11/64-40 L=10 Hetal 11-64-40 L=10D K
84 10?2 400-68378 LOCPER GUIDE PIPE S —2W T (EEEL) 1
85 ® 400-81658 CiL SHIELD ASM Reic il 1
36 3073730 RUBBER [N iy
87 % $5-7090850-5P SCREW 9/64-40 |=8 HiPhl 9-64-40 L =8 1y
88 ® WP.0370316.5D WASHER 3.7X8X0.3 s 3 7X8X003 (23
89 * NS.6000310-5P NUT 9/64-40 \mrvk 9/64-40
90 ] 400-81657 NEEDLE LEVER OIL FELT HEEBSHI I
3] §00-66800 OR.SHIELD AR
NOTE( =28 ) #O1.. WITH DIFFERENTIAL FEED EEmo
202 WITHOUT DIFFERENTIAL FEED AEUL




RS - U)LY —BER MS —-3580 SF 0 SNA)
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2, FRAME MISCELLANEQUS, BEARING & FOLDER COMPONENTS (FOR MS-3580SF/0SN)




REF.NO NOTE PART NO DESCRIPTION L Qiy
1 400-66909 PiN Wi~ i 1
2 400-66911 LOOPER COVER Jo—I—F I — 1
3 400-66912 SCREW PIN Jo—i—hii—-RiewIdy 1
4 3 400-66913 SPRING #lEH 1
5 S$8-6000670-TP SCREW 9/64-40 1=6 Rl 9-84-40 L =6 1
5 400-66920 CYLINDER COVER AND OIL GAUGE S — 1
7 400-66923 OlL GAUGE F AW — (1)
8 400-60993 CYLINDER COVER FRONTY AR —al (1
9 .55-8110520-TP SCREW 11/64-40 L=4.5 IHRG 11.784-40 L =45 1

10 400-69884 SCREW HRIERL 3
1 400-68382 CYLINGER CCVER SR 1
12 $3-4060310-SP SCREW 3/32-56 1.=2.5 ERL 3-32-58 L=2.5 3
13 400-70319 WASHER B z
14 400-66914 CYLINDER LINT SHIELD UPPER )L R Bl 1
15 400-66915 CYLINDER LINT SHIELD SPRING -l Bidt 1
16 400-66915 SUIDE PLATE P E ] Z
17 400-69883 SCREW FEwFA FEARG &
18 WS-0310002-UZ WASHER Fragss (TLAEH) 1
19 400-68383 GASKET U A ART v 1
20 400-86917 GASKET BEIESAAT v 1
27 30066918 DOWEL PIN STRAIGHT Pt 1
22 400-66919 ECCENTRIC PIN HESBHESL 1
23 55-8110710-SP SCREW 11/64-40 L=6.5 R 11864-40 L=6.5 2
24 SS-4080620-TP SCREW 1/8-44 |.=6 HAhlt 1.-8-44 L =6 4
25 $5-2080810-SP SCREW 1/8-44 L=7.5 #MaAL 1.-8-44 L=7.5 8
26 400-68384 GASKET USRIV I
27 400-66924 LOOPER SHAFT BUSHING FRONT o —ERI A (DRU) i
28 400-66925 LOOPER SHAFT BUSHING MIDDLE W I—8m X5, (DRU) 1
29 4006-87013 LOOPER THREAD EYELET = —HIEE 1
30 $$-5090610-5P SCREW 9/64-40 L=6 FOARL 9/64-40 L =6 i
31 WP-0430801-0Z WASHER TEE: 1
32 400-66927 PLUG SCREW TEORC MIeX ), 25) i
a3 400-66928 O RING (SR 2s) i
34 400-66929 PLUG SCREW TSORE M2BE X 1, B) I
35 131-70105 RUBBER RING U 1
36 131-71004 DRAIN SCREW BEmRl i
a7 400-68386 GASKET JACVE SO i
33 400-70350 CYLINDER SIDF COVER AP IVERes PATAC 1
39 TA-2050408-R0 RUBBER PLUG 1Hig )
40 $5-5090440-SP SCREW 9/64-40 L= 4.0 Rl 89.84-40 L =4 6
a1 CG-2000000-00 OIL WiCK b7 0.6
42 400-70071 CYLINDER LOOPER THREAD GUIDEW  Jl—/{— %32 1
43 400-66968 OIL SEAL FOR 35850G FA I —)b 1
44 400-66960 LOCPER SHAFT BUSHING REAR o— I —&hth X F il 1
45 $5-7080710-SP SCREW 9/64-40 L= 6.8 ERL 96440 L =6 8 1
46 400-82006 LOWER LINT SHIELD ASM, HES A ‘ i
47 400-66975 PLUG SCREW TSR MI0X 1. 25) I
48 5$5-8410710-SP SCREW 11/64-40 L=6.5 2

FRLE 11-64-40 L =86 B



CHRT - TSR (MS -3580S5F 1 SNR)

RERS

=1
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3. FRAME MISCELLANEOUS, BEARING & FOLDER COMPONENTS (FOR MS-3580SF/1SN)




REF.NO NOTE PART NC DESCRIPTION m A Qy
1 % 400-69884 SCREW #HRIER L 3
2 400-66098 SLIDE PLATE RIGHT A5 FiRf 1
3 400-69920 CYLINDER COVER ASM. U h—8 1
4 WS-0310002-U2Z WASHER s (FUAER) (13
5 400-69883 SCREW PEwF A REG0 (1)
3 400-87001 CYLINDER CGVER SR — (1)
7 400-69919 SCREW FALY (1}
8 WP-0330500-MB WASHER 3.3X6X0.5 EREMNEN M3 (1}
9 40068021 SHIELD SPRING imiFa (1}

10 T 8S-7111410-TP SCREW 11/64-40 L=14 HPRL 11.764-40C L =14 1
ik 40066517 GASKET HEa AT v I~ 1
42 400-66919 ECCENTRIC PIN HESEBRLE 1
13 400-67003 LOOPER SHAFT BUSHING FRONT ==& AF ) (DNU) 1
14 400-68384 GASKET DU AFHI Oy 1
15 400-66920 CYLINDER COVER AND OlL GAUGE ) SRR - 1
6 55-4080620-TP STREW 1/8-44 L=8 Bl 1./8-44 L =6 F
17 $5-8110710-3P SCREW 11/64-40 L=6.5 Wzl 11.-84-40 L =6. B 1
18 400-68301 GASKET S Ry 1
19 400-70346 CYLINDER SIDE COVER TS i RII— 1
20 $5-6090440-8P SCREW 9/64-40 L= 4.0 Fral 9-64-40 L =4 4
Z1 40065929 FLUG SCREW T59R0C (M25 X 1. 5) H
22 400-66928 O RING DUy 1
23 55-8110710-SP SCREW 11/64-40 L=6.5 s 11,/64-40 L =6.5 2
24 400-67006 DIFFIRENTIAL FEED CONTROL ASSEMBLY  ZEhzisns ) (—# !
25 400-69884 SCREW st L (1
75 400-67007 DIFFIRENTIAL FEED CONTROL LEVER E=EEE LT n
27 400-67008 SPRING WASHER BiFfowirv— (2}
28 400-67009 STOP SCREW PIN A~ (2)
29 400-88392 NUT Fuk (2)
30 400-67010 GRADUATION PLATE BEIL—r (1}
KE| 400-67012 ADJUSTING LEVER EEamenl/— n
32 RO-0611801-00 RYBBER RING (RS MIy) {1
33 $5-2090810-SP SCREW 9/64-40 L= 7.5 fmfaal 940 L=7.58 3
34 400-68389 GASKET AR Db s RGeS AN E ¥ 1
35 55-5090610-SP SCREW 9/64-401=6 AL 9-684—-40 L =6 1
36 400-67013 LOCPER THREAD EYELET IW—1—FIEB 1
37 400-67014 BUSHING FOR FEED BAR ECCENTRIC STUD B DEEESAY v RAZ 1
38 400-66968 OIL. SEAL FOR 35850G AA =il 2
30 400-66969 LOOPER SHAFT BUSHING REAR J— 1B AT 1
40 400-66909 PIN Jo— = h iy 1
41 S5-811G710-5P SCREW 11/64-30=65 TRT 1T1-,84-40 [ =8B. 5 1
42 4G0-67050 LOOPER COVER Jo—I—Hhit— 1
43 400-66912 SCREW PIN o=ttt Iy i
44 400-67055 BOTTOM COVER HEOS 1
45 400-69994 OILRESERVOIR D (1}
46 400-68448 O RESERVOIR SCREW 3R D)
47 RO-0981901-00 RUBBER RING O s (1)
48 ¥r 400-67051 CYLINDER COVER SPRING AR —lE !
49 $3-7090510-5P SCREW 9/64-40 L= 4.6 AFRL 9-64-40 L =4 8 i
50 $3-7090710-8P SCREW 9/64-40 L= 6.8 AERQL 964-40 L =6 8 1
59 #00-70077 CYUINBER COOPER THREAD GUIDE W WW—IT—RER 1
52 400-82003 LOWER LINT SHIELD ASM. SR T LGE 1
53 S5-8110710-SP SCREW 11/64-40 £=6.5 IR 11.84-40 L=6.5 1.
54 400-66918 DOWEL PIN STRAIGHT vt 1
55 400-68385 CYLINDER HINGED COVER SPRING S DS - wThN g 1
56 400-69882 SCREW DU FHIN—ERE B
57 $5-7090520-TP SCREW 9/64-40 L=4.5 HERL S/764-40 L=4 5 ?
58 400-67054 CYLINDER GUARD FOR LLOCPER A—I—FH— K 1
59 S$S-7111416-TP SCREW 11/64-40 L=14 RFRAL 11.64-40 L =14 4
60 400-87059 GASKET HEDIty 1
61 4G0-67071 GASKET EEE vy i
62 400-66996 SLIDE PLATE LEFT ATA FaE 1



4, DETACHABLE HEAD COMPONENTS

~w REfR




REF.NO NOTE PART NO DESCRIPTION B & Qty
1 400-70158 DETACHABLE HEAD MASKING By R A 1
2 % 400-82711 NEEDLE BAR LOWER BUSHING HET A 1
3 400-67073 PRESSER BAR BUSHING WAEAYI 1
4 400-67074 BUSHING ARl 1
5 % 400-82705 SCREW 3/16-28 L=12 H~Ru 316-28 L=12 1

% ¥ A00-82712 NEEDLE BAR UPPER BUSHING SHELAFIL H
7 NS-6150350-SP NUT 15/64-28 REFvk 15-64—-28 2
8 400-67078 PLATE BAFFLE Fl—e 200 1
] 400-68204 THRAED CONTROLLER ARM &4 1

10 $8-8110520-TP SCREW 11/64-40 L= 4.5 IEHRAL 11/64-40 L =45 ?
ik SL-6062592-TN SCREW EENEARRILE T
12 400-68293 GUIDE PLATE [3-Z—1F 1 iR 1
13 55-6121010-SP SCREW 3/16-28 L=10 TRl 316-28 L =10 2
14 400-68397 BLOCK SUPPORT REAR GUIDE Oy I TR—rE&aaA K i
15 $5-7121410-TP SCREW 3/16-28 L=14 AFRLU 3-16-28 L=14 2
% 400-68358 GUIDE PLATE TTTTERAARTU—R 7
7 $5-4091015-8P SCREW 9/84-40 L=10 HARL 9-6864-40 L=10 4
18 # 400-78404 WASHER PLATE B 1
19 NS-8110310-5P NUT 11/64-40 AEFvht 11.-64-40 1
20 400-68399 COVER HEAD LEFT GASKET ~ow BRI (—HAY 1
21 £00-70141 SIDE COVER FEhI— i
22 $5-1090930-SP SCREW 9/64-40 L=8.6 ML 9.-.64-40 L =8, 6 1
23 400-67082 NEEDLE ROD ROLLER COVER ASM. $HEO—-S—H/(—$ 1
24 t0?  400-57091 NEEDLE HEAD st 1
25 $D-0380551-5L HINGE SCREW D= 3.80 H=55 #®flb D=3. 8 H=5.5 1
—26  B1132-521-000  THREAD PRESSER PLATE SPRING HRBAEER 1
27 101-29104 THREAD PRESSER PLATE SHRIBANR 1
28 $5-6080610-3P SCREW 976440 L=55 TRt 964-40 L=5.5 1
29 §8-7081110-TP SCREW 9/64-40 L=10.5 HFEQAL 9-64-40 L =105 ?
30 400-68409 NEEDLE THREAD NIPPER BASE HAEIRAS 1
3 400-68401 NEEDLE BAR & 1
32 108 400-67080 NEEDLE HEAD {8 GAUGE) #HEE (B 44— . 1
33 % $5-6080410-5P SCREW 1/8-44 L=4 T 1.-.8-44 L =4 3
34 400-68402 PLATE GUIDE PRESSER BAR BB N 2
35 55-6090440-SP SCREW 9/64-40 L= 4.0 Fialh 9,64-40 L =4 4
36 400-68403 COVER HEAD FRONT GASKET A~y FREA N —hAT vk 1
37 400-69768 FRONT HEAD COVER T oy KHISK— (BESERD 1
38 §8-1090930-5P SCREW 0/64-40 L=8.6 Mt 9.64-40 L=8.6 z
39 55-4080620-TF SCREW 1/8-44 L=6 Bt 1.-8~44 L =6 2
40 400-68405 NEEDLE THREAD HOLDER ADJUSTING PLATE $H4:% 0 H5R !
am 40067092  NEEDLE THREAD CONTROLLEVER " THEREEAE I
42 400-67093 NEEDLE THREAD CONTROL LEVER EYELET ES/EITFHRER 1
43 = 400-82960 SCREW 1/8-44 L=4.3 AEHRLE 18-44 | =4, 3 1
44 400-68656 SHOULDER SCREW L 2
45 400-67094 CONTROL LEVER CONNECTION LINK Ui 1
a8 400-69800 SHOULDER SCREW BRC !
47 WPR-0740516-5P WASHER 7.4X14.8X0.5 TESE 7.4X11.8X0.5 2
NOTE( i#58) #01...FOR MS-3580 SF/ A0 N MS —3580 SF - aaNA

#02..FOR MS-3680 86/ ~a N

MS -35680 S6 /2aNH




5. OIL LUBRICATICN & NEEDLE DRIVING COMPONENTS
$Bim - SHERENREFR




REF.NO NOTE PART NO DESCRIPTION ) Qty
1 400-68410 OIL RESERVOIR BACK FANF1—TH 1
2 CQ-2000000-00 OIL WICK piin 0.11
3 $01  400-67100 OIL PUMP ASSEMBLY 2Lz g8 1
4 £#1?7  400-6710% Ol PUMP ASSEMBLY AL T 1
5 400-68413 QiL PUMP ASSEMBLY M 7E ) (1)
6 400-67102 QiU PUMP ASSEMBLY COVER REAR FAIRAT EAHIN-H )
7 S$S5-6090630-TP SCREW 9/64-40 L=6 Fal 964-40 L =6 (6)
8 $01  400-68419 OIL PUMP HOUSING COVER FRONT ASM. -1 )L > FaEH) \—i8 (1)
9 400-68420 VENT SCREW FOR OIL PUMP FA IR 7RI (2)

10 $0?  400-67109 OIL PUMP HOUSING COVER FRONT ASM. = )L = FatiA ) \—if 1
1 400-60426 OIL PUMP DRIVING GEAR C—-9U—RTRSA TEF 1
12 400-67108 INTAKE FILTER M7 )y — ?
13 SM-4040855-SP SCREW pEXAN ATl 2
14 400-67118 GASKET FACTE W i
15 400-67921 OIL RESERVOIR FRONT R (EnD i
185 CQ-2000000-00 OIL WICK piim [
17 400-67123 OIL SEAL RING A=) Ui 1
18 400-68421 LOWER THREAD CAM TRih 1
19 400-67124 HUB BLANK NIT508 (1)
20 55-8110410-TP SCREW 11/64-40L=3.5 IRt 11.64-40 L =3. 5 2
21 400-68422 MAIN SHAFT COUPLING TEAVIUTT 1
22 400-68601 SPOT SCREW BEERL (2)
23 400-70353 SCREW M 47ERIL (3)
24 400-68424 WASHER PLATE e (1)
25 S5M-8050812-TP SCREW M5X8 Halb MBX0. 8 L =8 (4)
26 300-68423 SHAFT COUPLING A D IhOw TUT A (m
27 400-68425 SHAFT COUPLING B Ty D bhu T B (1)
28 SM-B050812-TP SCREW M5X8 iHat MBE5X0. 8 L=8 Z
29 400-68921 OIL RESERVOIR QUTLET TUBE ASM. SRS 1 T (5R) 1
30 EA-9500B00-00 CLIP CV-705 HEH/EB0 3
31 30068205 NEEDLE LEVER CONNECTION RCD HEEhEEO Y F T
32 400-67119 TAKE-UP SHIELD et 1
33 400-67120 FELT Tk 1
34 400-67125 CRANKSHAFT D578 1
35 400-81693 NEEDLE LEVER CONNECTION ROD ASM. —— FILE /48 1
36 20068372 NEEDLELEVER ETEEEL I 1
37 55-6110850-TP SCREW 11/64-40 L=5.5 TRt 11,64-40 L=5.5 2
38 55-4080820-TP SCREW 1/8-44 |.=6 HRfL 1./8-44 L =6 ?
39 4£00-67132 NEEDLE LEVER SHAFT HlJ—ts 1
40 400-67133 LINK PIN U o, 2
49 CQ-3030000-00 OILWICK S 0.45
42 400-68311 NEEDLE LEVER LINK RIS o 1
43 400-68377 NEEDLE BAR CONNECTION EHEEE 1
44 88-T111120-TP SCREW FERL 1
45 §5-6000510-TR SCREW 9/64-40 L= 5.0 Tl 9-64-40 L =5 1
46 400-68429 NEEDLE LEVER THREAD EYELET HARLN—FRERA T
47 55-6080720-SP SCREW FhU 1..8-44 =7 ]
48 $5-6080720-SP SCREW TRl 1.-8-44 L =7 3
49 400-68427 COLLAR IRASANE 1
50 400-72351 OIl. RETURN TUBE BRINA T 1
5% B3538-112-000 OIL RETURN TUBE HOLDER ST A 1
52 SL-4040881-SC SCREW M4 L=8 FEEHEE~ Rl M4 L =8 1
53 $03  400-75304 NEEDLE BEARING A T RILRP UG A 1
54 t03  400-75305 NEEDLE BEARING B TRILNF U B 1
55 p03  400-75308 NEEDLE BEARING C TR FUSC 1
56 $03  400-75307 NEEDLE BEARING D T—FRARFUTD T
57 400-78404 WASHER PLATE g 1
58 BT-0500300-EA OIL TUBE LG F a7 0.19
NOTE(FE) #01...WITH DIFFERENTIAL FEED Zahiph
202, WITHOUT DIFFERENTIAL FEED EFHigL
#03...SELECTIVE PARTS IR

,]O,



6. FEED MECHANISM COMPONENTS (FOR MS-3580SF/0SN)
EDBR (M8 -3580 8F /0 SN AD

Tt -



REF.NO NOTE PART NO DESCRIPTION B £ Qty
1 55-6111620-5P SCREW 11/64-40 |.=18.0 AL 1168440 L=16 1
2 400-67134 FEED DOG HOLDER ENERLY 1
3 $5-1090020-SP SCREW 9/64-40 L=9 Ml 8/64-40 { =9 1
4 % 55-6110610-TP SCREW 11/64-40 L=6 Tt 11.84-40 L =8 1
5 400-68430 NEEDLE GUARD HOLDER ERFmILY 1
5 400-68794 SCREW fall T
7 400-68296 NEEDLE GUARD RS 1
8 400-68794 SCREW 2l 1
9 5M-8061040-TP SCREW IE$Hhy M8 L=10 1

10 400-68431 FEED BAR ASM. EOE () 1
11 400-67137 BUSHING wOEXS (&)
12 400-87138 BUSHING EOB A (1)
13 400-68432 OILFELT BRI (1
14 400-67439 WIRE SPRING CLIP HOBR E 1 (1)
15 400-67 140 LINK PIN ol 4
16 0067141 TINK D27 1
17 55-8080310-FP SCREW 1/8-44 L.=2.8 IHRL 1.,8-44 L=2.8 4
18 400-69753 FEED LIFTER LEVER ASM. HED LR 1
19 400-68433 FEED LIFTER LEVER FiEDUI— (1}
20 400-67142 BUSHING A5 (1)
3 400-69453 FEED ROCKER BUSHING DR (1)
22 400-68434 ORING O U 4
23 400-67144 FEED LIFT LEVER SHAFT Bmh HF L /—# 1
24 400-67 145 FEED ROCKER SHAFT KEXDE i
25 400-68435 FEED ROCKER KFED 1
Z6 30069755 FEED ROCKER ENGR (1)
27 5S-6080810-SP SCREW 1/8-44 £=8.0 Fal 1./8—44 L =8 (1)
28 $5-8080310-TP SCREW 1/8-44 L=2.8 Hat 1.8-44 L=2. 8 (1)
29 $5-7111110-TP SCREW 11/64-40 L=10.5 AFRE 11.64—-40 L=10. 5 (2)
30 400-69453 FEED ROCKER BUSHING Tdwad (1}
A 400-67147 FEED ROCKER BUSHING KEY KIEED AFILF— (@3]
32 NS-6660430-SP NUT 1/4-40 AAFwhk 1.74-40 1
33 400-67148 CONNECTING ROD ASSEMBLY e =g 3] 1
34 400-68436 AVCID ECCENTRIC BEhh (4)
35 $8-8110432-8P SCREW 11/64-40 L=4.1 R 11./684-40 L =4. 1 (1)
36 400-69886 SCREW BoaLhfaC {1
37 400-68444 BALL JOINT =g~ (1)
38 400-68771 SCREW 9/64-40 {.=12 HFRU 9.84-40 L =12 {2)
39 400-68438 FEED LIFT ECCENTRIC CONNECTING ROD b FFE®Ow 1 {1}
40 400-68439 COMBINATION ROD J—)GEROw K (1
a3 NM-E050001-5P NUTW5 REFYF M5 X0 8 1= 7y
42 400-68441 BALL JOINT ASM, K=V aq - ) {1}
43 400-69771 SCREW 9/64-40 L=12 AFRAL 9-64-40 L=12 (2}
44 400-69918 NUT M8 LEFT EfRaUrw i~ (2)
45 400-66449 BALl SCREW BRACKET R—iltaGRirs 2
45 400-67154 SHIM EEL 3
47 CQ-2000000-00 Ol WiCK S 6.2

- 12 -




7. FEED MECHANISM COMPONENTS (FOR MS-3580SF/18N)
EDER (MS —~38B580SF 1 SNA)

ﬁ'|8_



REF.NQ NOTE PART NO DESCRIPTION & A Qty
1 55-6111010-TP SCREW 41/64-40 L= 9.5 Hhl 11.684-40 L =9 5 i
2 400-67174 MAIN FEED BAR ECCENTRIC DRIVING U ol 1
3 ¥ 400-88794 SCREW 2o 1
4 ¥ 400-68296 NEEDLE GUARD T 1
5 400-88794 SCREW Bl 1
[ 400-68430 NEEBLE GUARD HOLDER HEFRILT 1
7 $5-6111010-TP SCREW 11/64-40L=9.5 THhi 11-64-40 L =9, 5 1
8 400-76205 RUBBER RING oy 1
9 SM-80404A2-TP SCREW M4 L=4 AEnffERRD M4 L =4 1
0 400-68451 MAIN FEED BAR DRIVING LINK TR DIBIREN ) 1
T 55-6110710-TP SCREW 71/64-40 L= 6.5 TRt 11.684-40 L =605 T
12 400-67156 FEEDLIFT ECCENTRIC ASSEMBLY FOR STYLE 320 HFBED 48 1
13 118-56101 NEEDLE COOLER PIN SHADTTIL bR (1}
14 400-68452 FEED LIFT ECCENTRIC ASSEMBLY B ExEOESH (1}
15 58-6080810-SP SCREW 4/8-44 L=3,0 U 1/8-44 L =8 (1
16 40067149 FELT BaTl ()]
17 400-68461 BALL FORK K—JuikthiR (1)
18 400-68456 BALL JOINT COMPLETE R=LSaqa - n
9 400-69918 NUT M6 LEFT KUtk (1)
20 400-68455 CONNECTING ROD BeOw i (13
71 NM-6050001-5P NUT M5 REFVE MSX 0.8 18 (13
22 400-BT155 LINK PIN Ui 1
23 RO-0611801-00 RUBBER RING (s RIS 1
24 400-68470 FEED BAR 5LIDE BLOCK EOBRIF 1
25 % 400-62085 SCREW EOMEA IR 1
26 400-70073 SEALING SCREW LT RG 1
27 400-67161 BUSHING FOR FEED ROCKER SHAFT HHLEOE AR 1
28 $5-4080515-3P SCREW 1/8-44 L=5 Hefal 1./8-44 =5 2
29 400-58463 FEED ROCKER KK 1
30 400-67186 DIFFERENTIAL FEED DRIVING LINK FEREDEEU 2RS4 F 00w D ]
31 T AD0-67167 DIFFERENTIAL FEED BAR DRIVING EEDEHUS SR I
32 4G0-70192 SCREW fat 1
33 400-68465 DIFFERENTIAL FEED ADJUSTING LEVER EEEDBEE L I— 1
34 400-68466 FEED RQCKER SHAFT AERDE 1
35 400-76293 RUBBER RING QUwd 1
36 400-67168 DIFFERENTIAL FEED ADJUSTING LEVER EhADSRE LN |
37 400-7091 SCREW fal 1
38 400-67169 DIFFERENTIAL FEED BAR DRIVING BhxO U o 1
39 400-68467 FEED ROCKER ECCENTRIC PIN ENESHETF Y 1
40 400-69015 FEED ROUKER ASM EDEENTE 1
49 400-68468 DIFFERENTIAL FEED BAR EREDFEE 1
42 400-68663 FEED BAR PLATE D EENRR (1
43 400-68664 SCREW e L (2)
44 400-68469 MAIN FEED BAR RO EEHE 1)
45 400-68664 SCREW FEEMEARIERL (23
46 400-65663 FEED BAR FLATE ZED R Ty
47 ¥ 400-68297 MAIN FEED DOG SUPPCRT EEOERRA 1
48 400-67172 BUSHING ED IR 1
49 400-67173 DIFFERENTIAL FEED BAR DRIVING ROyl 1
50 CQ-2000000-00 OIL WICK T 0.17

.A]A}_




8. LOOPER DRIVING COMPONENTS (FOR MS-3580SF/0SN)
IL—I\—B#3ER% (M5 —3580 SF 70 SN )

_]54



REF.NO NOTE PART NO DESCRIPTION 2 £ Qty
1 400-68471 LOOPER HOLDER (INNER} gijb—)t—1t& () 1
2 400-75055 SCREW Jo—IS—ikial 1
3 % 400-68817 SCREW —=1—aEHial 1
4 400-68472 LOOPER HOLDER (REAR) HL—I—t & (&) 1
5 400-75055 SCREW W—I—i &l 1
6 3 400-68817 SCREW L= —EEHRG B
7 400-68473 LOOPER HOLDER (FRONT) B/t & BD i
8 W 400-75055 SCREW —1—ksht 1
9 400-68817 SCREW =188t 1

10 T -400-68298 LOOPER MIDDLE drpb—)i— 1
T 5 40056299 [OCPER LEFT EI—I— 1
12 400-68300 LOCPER RIGHT Hib—I— 1
13 400-67176 FEED ROCKER CONNECTING ROD ASSEMBLY ki g0y R 1
14 400-68474 BALL JOINT FE R EE S (n
15 NM-B050001-SP NUT M5 FEFvh MEXO. 8 1§ (1)
16 400-67179 CONNECTING ROD BEEOv K 1)
17 400-69128 NUT M5X0.8 LEFT TRl b (1)
18 400-68522 BALL JOINT R=lLJaAs bk (0
19 400-674184 NUT Fo b 1
20 400-68525 FEED ROCKER AND LOOPER AVOID LEVER  AKFX DL —/—ER L)~ 1
7 400-67180 NUT Fuk 1
22 400-67183 SHAFT BLANK T@ IS H 1
23 400-68816 LOOPER DREVE CONNECTION ASM. Jo—i—EEhEE () 1
24 400-67186 HINGE PIN IRl s 1
25 RE-0320000-K0 E-RING 3.2 EmtE 3 2 ?
76 400-68527 [GCKING SPRING L= —EanEEn 1
27 400-58529 PIN v H
28 400-67188 LOOPER DRIVE CONNECTING ROD Jo— I —EREREE O M (1) 1
29 400-68528 LOOPER CONN ROD SECTION BLK =Ry B (1
30 400-78808 BALL JOINT ASSEMBLY R—ib¥sAA b ) (1)
3 PS-015C082-KH SPRING PIN RITTE i
32 400-68302 THRUST COLLAR A A +RHRE 1
33 $M-6041202-TP SCREW M4X0.7 L=12 FETRIL - 1
34 400-68531 MAIN SHAF WASHER FraEE 1
35 $5-1110840-5P SCREW 11/64-40 1.=8 mhais 11.,64-40 L =8 1
36 400-68532 FEEL ROCKER AND LOCPER LEVER S KIEROL—/— LI —8 T
37 RO-0644801-00 RUBBER RING (SRS 2s] 7
38 NS-6660430-SP NUT 1/4-40 AEFvbk 174-40 1
39 400-68534 LOOPER ROCKER SHAFT FEI—I—E 1
40 NS-6660430-5P NUT 1/4-40 AEFek 1,74-40 1
4T WP-G700616-5P WASHER 7X11.6X0.6 Tkw: /X 11. 6X0. 6 T
42 400-67166 LOCPER SHAFT COLLAR J I A - Fabr B 1
43 $M-8040642-TP SCREW Rt M4 L =86 (n
44 SM-80404A2-TP SCREW M4 L=4 FENRfdELRSRUMA L =4 (1
45 400-68535 LOOPER ROCKER SHAFT CROSS HEAD HEIL— B2 DA 1
46 400-68536 CROSS HEAD GUIDE SHAFT O~y HAAFE T
47 400-68537 CONNEGTING ROD ASSEMBLY wBady M 1
48 400-68539 CONNECTING ROD wmaE D]
49 400-69128 NUT M5X0.8 LEFT i AT AT (1}
50 40068538 BALL JOINT H=vdafw b (1}
51 400-68540 BALLJOINT e RSN (1}
52 NM-6050001-5P NUT M5 ABFYR MBX0. 8 11§ (1)

_.18_




9. LOOPER DRIVING COMPONENTS (FOR MS-3580SF/1SN)
J—)C—BREhEdfR (MS —3580 SF /1 SNHA)

_]7_




&

REF.NO NOTE PART NG DESCRIPTION Qty
1 400-68473 LOOPER HOLDER (FRONT) FL——A () 1
2 400-75055 SCREW Jo—IR—ikshfals 1
3 400-88817 SCREW =1 —B&8hht 1
4 400-68471 LOOPER HOLDER {INNER} BL—/—1 8 (4 1
5 400-780565 SCREW JL—/—1EHial 1
6 W 400-68817 SCTREW I-=T—=EB&HHRT 1
7 A00-68472 LOOPER HOLDER (REAR) AL—1—18 (&) 1
8 400-75055 SCREW M= 1Eshials 1
g % 400-68817 SCREW I~ 1—BEHR 0 1

10 % 400-68298 LOOPER MIDDLE o jl ) X 1
11 3% 400-68300 LCCPER RIGHT Hll—I— 1
12 1 400-68289 LOCPER LEFT E—I— 1
13 400-68543 LOOPER ROCKER SHAFT KEIL—/I—& 1
14 NS-6660430-8P NUT 1/4-40 "Eryhk 174-40 1
15 400-67200 FEED ROCKER DRIVING LINK SCREW AP0 &g 21l 1
16 400-76293 RUBBER RING ouTE I
17 400-68466 FEED ROCKER SHAFT KIAEDE 1
18 400-67472 BUSHING #EhU2hts 1
19 400-68545 FEED ROCKER DRIVING LINK KRLEDEE 2 1
20 400-67155 LINK PIN ae 1
21 400-68546 FEED DRRIVE ASSEMBLY ®OEEENR 1
22 400-69886 SCREW BohLal 1
23 55-8110432-Sp SCREW 11/64-40 L=4.1 R 11./64-40 L =41 1
24 400-67184 NUT Fw b 1
25 400-67161 BUSHING FOR FEED ROCKER SHAFT KEEDFAS I i
26 400-70073 SEALING SCREW LU FRE 1
27 400-67201 NUT Fw b 1
28 400-67181 LOOPER DRIVE CONNECTING ROD ASM. jL—/{—EgnEsw & & 1
20 400-68529 PIN ) (1}
a0 400-68816 LOOPER DRIVE CONNECTION ASM. Jo—i—EEREE L X (58) (1)
31 400-68301 [OOPER DRIVE CONNECTION Jo— T B n
32 400-87185 NEEDLE BEARING el e Vs (1)
33 400-68527 LOCKING SPRING L= BEER (1)
34 400-67188 LOOPER DRIVE CONNECTING ROD Jo—I—EEhEsOw B () (1)
35 PS-0150082-KH SPRING PIN AT (1)
36 400-67193 BALL SHELL AN CCNN ROD BLK I EE SN @3]
a7 400-6R530 BALL JOINT LOOPER SHAFT =)L (1)
38 400-68528 LOOPER CONN ROD SECTION BLK W—i—Eg0w K (1)
39 400-69771 SCREW 9/64-40 L=12 AT 9/64-40 =12 (2)
40 400-67186 HINGE PIN b 1
a7 SS-1110840-3P SCREW 11/6440 (=8 IR 11..64—40 L =8 T
42 400-68531 MAIN SHAF WASHER TEEE 1
43 400-68303 LOOPER SHAFT SLEVE o=} EhEE 1
44 RE-0320000-K0 E-RING 3.2 EfibE 3. 2 2
45 400-68302 THRUST COLLAR AT A LR YaE 1
48 400-76295 RUBBERRING U7 I
A7 400-67183 SHAFT BEANK I|IS 1
48 400-67202 STUD FOR 1L.OOPER SHAFT SLEEVE == AU-T2Sw i 1
49 $S-8110710-SP SCREW 11/64-40 L=6.5 Al 116440 L =6.5 i
50 SM-6041202-TP SCREW MAX0.7 L=12 BRIV R 1
51 400-70093 SCREW [ZZAIM ?
52 400-69776 CONNECTING ROD BEARING ASM. SOy KRF U w448 1
53 400-69777 BEARING NPT (2}
54 400-67203 CONNECTING ROD BEARING SHELL BEOw R (1)

_]8_
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10. UPPER ROLLER FEED & THREAD TENSION COMPONENTS
+0O0—5—XD

1

1011
SN I
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REF NO NOTE  PART NG DESCRIPTION 2 & Qty
1 WP-0380516-S0 WASHER P 2
2 400-67207 LIFTER LEVER e —1)i— 1
3 $5-4090715-3P SCREW 9/64-40 L=7 Nl 8/684—-40 L=7 4
4 400-70175 SCREW 22210 2
§ 400-6B554 PULLER BAR KNOB TOP O-—-S—FEmRRhU 1
§ 400-6B555 SPRING PULLER BAR OS5 —FERmda T
7 400-68636 SHOULDER SCREW BRi i
8 400-88556 LIFTER LEVER BELL CRANK LINK WA LIFUws i
9 400-67089 PRESSER BAR HAY 1

10 0 400-67209 PULLER ASSEMBLY AR | i
1 102 400-77683 PULLER ASSENELY J—=—H T
12 SM-8030802-TP SCREW M3X0 5 L=6 Il M3X0 5 L =6 (n
13 400-68558 DRIVE GREAR COLLAR ASM RS54 FAUF—h5—4 [§3)
14 $5-5110422-TP SCREW $1/64-40L=4 kR 11./64-40 L =4 (2)
15 SM-B050612-TP SCREW M5X6 I#RE M5X0D. 8 L=58 (1)
16 SM-B030650-TP SCREW TR0 M3 L =56 1)
17 400-68559 GEAR GUARD REAR - () 48]
18 400-88560 STRAIGHT KEY Z b= b (1)
19 400-68561 FEED ROLLER SHAFT EEDO S [0
20 400-68562 DRIVEN MITER GEAR WHEF7 (1)
73 300-66563 DRIVE FITER BEAR EiEaE= 48]
22 400-66564 FEED ROLLER FRAME EEDO—Z—2—h (1)
23 400-68565 NEEDLE BEARING Havdi Vs €2y
24 400-B8586 GEAR COVER FRONT FHN— (§) (1)
25 400-73854 FINGER GUARD HH— (1)
76 Hij] 4006H568 FEED ROLLER STEEL 0. 468 WIDE IZEo0—5— 23]
27 10?2 400-77682 FEED ROLLER STEEL {REVERSE TEETH) EEDD~3~ () (1)
28 400-67213 FEED ROLLER LOWER CONNEGTION [ESSJRESSREE S <1 (1}
29 400-68572 PRESSER BAR LIFTER AND GUIDE BALFAAKE 1
30 400-70177 SCREW Rl i
31 55-7110540-5P SCREW 11/64401(=5 RFRC 1168440 L =56 T
32 40068573 COLLAR H5— 1
33 55-8090610-SP SCREW 9/84-40 L= 55 Tl 9/64—-40 L =5 5 b4
34 400-67218 LIFTER LINK Lof Loty i
35 400-78418 SHOULDER SCREW AL z
36 40068404 PRESSER BAR LIFTER LEVER BAE LT — T
37 400-68574 LIFTER LEVER LINK U L 1
38 $5-8150822.TP SCREW 15/64-28 1.=8 Ehl 15.64-28 L =8 1
38 400-67075 PRESSER BAR BUSHING HAEAYI 1
40 400-67220 PRESSER 8AR KNOB B|E ST 1
a7 A00-68575 TENSION RELEASE SHAFT ASAM. FEDR EE) 1
42 PS-0400202-KP SPRING PIN TYPE W 4X20 ATUEY WHE 4 X 20 (1}
43 SM-7030450-5C SCREW M3X05 L=4 NEFRL M3IX0 5 L=4 {13}
44 40067221 TENSION RELEASE SHAFT BLK FABshE {1}
45 SM-E051202-TP SCREW M5X0 8 £=12 BRI MEXO. 8 L=12 ?
15 D0 BT224 TENSION DISC RELEASE PIN MERLES 7
47 400-67225 TENSION RELEASE SHAFT SPRING FrLBIETR 1
48 400-68305 LIFTER LEVER ElF L~ H
49 $5-6151160-CP SCREW 15/64-28 L=10.5 ApHLE 15-684-28 L=10. 56 1
50 $5-6120040-5P SCREW 3{16-28 L=9 TR 3168-28 L =9 i
51 40067276 TENSION SUPPORT REFE 1
52 S$5-6090830-TP SCREW 9/64-40 L=6 TRl 8.-64~40 L =8 [
53 40068576 TENSION THREAD EYELET FETENIR 3
54 400-69840 LOOPER THREAD TENSION CONTROLL ASM. Ju—i—%ET GD 3
55 400-67227 TENSION POST AT (1)
55 400-6B577 TENSTON OISC SMALL AETIV 48]
57 400-68578 TENSION DISC LARGE Lrissm (L
58 400-67228 SHIELD TENSION SPRING EoRoiiluilaged (1)
58 400-67229 LOCPER THREAD TENSION SPRING F W )~ HETER (1)
60 400-68560 TENSION POST FERRULE HREFF v +ELIES (1)
[ B 40067230 TENSIONNUT RETOFH [$3)
62 40067232 PRESSER REGULATING SCREW EHRSF v~ i
63 400-67233 PRESSER SPRING PLATE BAIET 1
64 400-67234 PRESSER SPRING UPPER EARERE L 1
65 400-67235 PRESSER SPRING LOWER FEhLEERd R 1
[ 400-70491 LIFTERTEVERTINK BAEFLICT5 1
67 400-67231 PRESSER SPRING REST BAEHIE Y 1
68 400-69841 NEEDLE THREAD TENSION CONTROLLER ASM, fHERET (H) 3
69 400-68579 NEEDLE THREAD TENSION SPRING F $HAREFIER (1)
70 400-67227 TENSION POST RIRTH (1)
7 40068577 TENSION DIST SMALL FEFON 1y
72 400-68578 TENSION [ISC LARGE AHFmA {1}
73 400567228 SHIELD TENSION SPRING ST R (1}
74 400-68580 TENSION POST FERRULE RAFFw EDIESD {n
75 40067230 TENSION NUT SREFOES {1
76 400-672723 TENSIONPLATE BRACKET FiEPEEE R e 2
77 400-67217 PRESSER BAR B|EE 1
78 NM-6060003-SP NUT M& TYPE3 AEFvE M6 3 1
NOTE{Z&E) #01..FORMS-3580 5 A/ A 8N M3 —-38580 § 4/

#02...FOR MS-3580 S/ ARN
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11. PULLEY, UPPER ROLLER FEED & DRIVE COMPONENTS
Tl - FO—5—3ED - EREIESR

,2",



REF NG NOTE PARTNO DESCRIPTION B A Qty

1 NS-6150430-8P NUT 15/64-28 Afrvh 15-64-28 i
z $5-1090750-SP SCREW 9/84-40 L=7 TAZBUHT AL 3
3 400-67242 WASHER T—U—ur— 1
4 400-67243 PULLEY Tt 1
5 $8-8150822-TP SCREW 15/64-28 L=8 L 15/64-28 L =8 2
[ 40067785 FEEDRULLERDRIVE FLOATING CONNECTICN T~ —REE ]
7 40067285 FEED ROLLER CONNECTION UPPER O—S—kEaRt 1
8 $5-8110422-TP SCREW 11/64-40 L.=4 ERL 11./64-40 L =4 ?
¢ 400-68581 GONNECTING ROD AND CLUTCH DRWE WOy K 1
10 400-68585 CONNECTING ROD HEOw K (1)
73 40068584 NEEDLE BEARING ——FLRFUSE {17
12 400-67241 BEARING heYalst-i-Jh (1
13 400-68583 SHOULDER SCREW [iipEall (1
14 400-67240 OIL WIGK Zzibbk (n
15 SM-B050812-TP SCREW MEXB IRl M5X0. 8 L=6 {2)
16 NS-6660430-8P NOT /440 ABTYR 1.74-40 [ED)]
17 400-68582 ECCENTRIC HonS— ()
18 WP-0651056-SH WASHER 8.5%11x1 FEE 6. 5X11X1 (13
10 400-68828 CLUTCH CONNECTION LOT ASM. 2T FREOY b 1
20 400-68594 ROLLER CLUTCH BALL JOINT ASSEMBLY -jlb¥aLbE (8 (1)
21 400-68595 SHETT PETSS {1y
22 400-68596 BALL STUD =i tn
23 400-69771 SCREW 9/64-40 1=12 #PRLE 89/64~40 L=12 (23
24 400-68592 BALL JOINT ASSEMBLY RIGHT W= ash (8) (1)
25 400-68542 SHELL Ja4fvb (B (1)
76 40068593 LCOPER LEVER BAL STUD T8 {17
27 40068591 WASHER iy — (1)
28 40089774 SCREW 9/64-40 L=12 HFRL 96440 L=12 2)
29 400-67245 ROLLER CLUTCH CONNECTING RO EEQw R (1)
30 400-59128 NUT M5X08 LEFT ERUFwb (1)
31 NM-6050001-5P NUT M5B AEFYE M5 X0 8 & [43]
32 N5-6150430-5P NUT 15/64-28 AFvhk 15-64-28 1
33 WP-0621026-5P WASHER 6.2X8.5X1 FEE 6. 2X9 5X1 i
34 400-68460 SCREW 5/16-24 Al 5-/16-24 L =27 1
35 WP-0951018-5P WASHER §.53X15X1 TEEE 9. 53X 15 X1 1
36 40067244 SEGMENT LEVER BUSHING A= T
a7 400-88306 CLUTCH CONNECTION LOT tEVER ISy FEELI- 1
38 WP-0621028-SP WASHER 6.2X9.5X1 FEE 6. 2X 8. BX 1 2
39 PS-0200182.-KP SPRING PIN TYPE W 2X18 ATFUVIE W 2 X 18 1
40 400-67272 CONSTANT WEDGE ANGLE CLUTCH ASM. SowFH 1
E3] 8§57066510-5P SCREW 3732-56 L=4 8 RERG 3732-56 L =4. 8 (8}
42 400-68600 CLUTCH DiSC EDOBuF (2)
43 400-67274 CLUTCH ROLLER SSuFO—T— (6)
44 400-67273 CLUTCH DRIVE LEVER 25w TR~ (1)
45 400-68601 SPOT SCREW BEERL (1
46 40067276 CONSTANTWEDGE ANGLE CLUTCH BARREL ASM Z 5 57T/ J0H ST
47 400-68602 BARREL CORE SouFNT— n
48 400-68588 CLUTCH SPRING CAP LovFEREew Y (12)
49 $8-1080930-3P SCREW 9/64-40 1.=8.6 mhay 9-64-40 L =8. 86 (3)
50 400-61275 CLUTCH ROLLER SPRING O—S—EHEER (12}
51 40067281 LOCKING SPACER FLATE iER %}
52 400-67282 LOWER BEARING FAT U (1}
53 $5-7090530-SP SCREW 9/64-401=4.5 #FRL 9-64-40 L=4.5 (3}
54 400-68603 FEED DRIVE SHAFT EOR (1}
55 400-67283 FEED CUP SHAFT COLLAR A5— (1)
56 ® S5-6050440-5P SCREWO/84401L=40 FRU 9/64-40 (=4 )
57 NS-B120630-SP NUT 3116-28 AmFyk 3.16-28 (n
58 NS-6700320-5P NUT 5/16-24 AfFwh 5/16-24 (H
50 ® 400-82015 WASHER Tl—FEE 3]
60 400-68599 BRAKE SPRING J—FlEhES (1)
61 % 0081959 CLUTCH THRUST WASHER DS uTRER [§3)
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12. SEWING PARTS COMPONENTS
& D5
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REF.NO NOTE PART NO DESCRIPTION BO# Qty
1 400-67286 PRESSER FOOT FORK HBEEYA 1
2 ¥ 55-8110422-TP SCREW 11/64-40 L=4 il 11..684—-40 L =4 1
3 ¥ 400-87287 SPRING W2 2iFEn 1
4 400-70194 SCREW A1 1
5 400-70193 SCREW U 2
6 301 40067289 PRESSER FCOT ii: 1
7 17 400-67292 THROAT PLATE #til 1
8 ¥ 305 400-67295 DIFFIRENTIAL FEED DOG E=EhA DS 1
g £05  400-70054 FEED DOG peda): 1

10 $03  400-67207 PRESSER FOOT FOR 8 GAUGE STYLES #3F (8 GAUGE STYLE) 1
11 #(5 400-68612 FEEDDOG FORBAND 8 GAUGE STYLES D& 1
12 % MLIY-130B1400 NEEDLE UY130GS NM140 # UY 130GS NM 140 3
13 $07  400-67290 PRESSER FOOT |E 1
14 108 400-67293 THROAT PLATE $HE5 1
15 104 400-67298 PRESSER FOOT sitpd 1

NOTE{ &) #01..FOR MS-3580 SF/1 AN MS ~3580 SF/1aNH

02..FOR MS8-3880 SG/1 AN MS —3580 SG.1AaNH

#03...FOR MS-3580 SF/AO AN MS —3880 SF . 0aNMB

#04.. FOR MS-35680 SG/O AN MS -35B80 SG /0a8NH

#06.. . FORMS-36B0S A /T AN MS —-3580 Sa/1aNH

#06.. . FOR MS-358C0 S A /0 AN MS —35680 SA&208NH

#07...FOR M3-3580 SF/ AN MS —3580 SF “AANEH

#08... FOR M3-380 8G/ AAa N ME ~3680 SG /AANEH
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13. THREAD STAND COMPONENTS
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REF.NO NOTE PART NO DESCRIPTION m & Qty

1 131-68653 THREAD STAND ASM. FUTEE (B 1
2 $31-68356 THREAD STANDING ARM ASM. LONG AUTE (B) 8 (2}
3 134-68802 THREAD STANDING ARM LONG RUTE (&) (2)
4 729-31408 SPOOL REST ROD RUBBER CAP MUTHFEIL (1)
5 229-30408 SPOOL REST ROD, UPPER RIATH () (1)
5 229-37307 SPOOL REST ROS JOINT Nl CEREE {1y
7 131-67903 THREAD STANDING THREAD GUIDE FALTHRERN (1)
8 131-68000 THREAD GUIDE BASE, LOWER ARUTHER (D) & (1)
g 131-68109 THREAD GUIDE ARM BASE FN THREN (1)
10 131-68208 THREAD GUIDE ARM BASE FALCHRERRES (1)
17 220-30300 SPOOL REST ROD, LOWER FucE (M vl
12 226-31109 SPOOL RETAINER FEXEED (6)
i3 229-31000 SPOOL PIN FEEDIE (6)
14 229-30803 SPOOL REST CUSHION FEEBImMo gy (6)
15 228-30804 SPOOL REST FEEFIIM (5)
i6 SM-6051610-5C SCREW M6 =16 WAL M8 L=15 M
17 SM-4051405-SE SCREW M5 L=14 TR M5 L =14 (2)
18 NM-805000%-SE NUT M5 ’ EFvk MB (2)
19 SM-4041001-SC SCREW M4X0.7 L=10 Houpfat, M4 X 0. 7 L=10 (2)
20 NM-6040002-SE NUT M4X0.7 AAFebk MAXQ 7 2B (2)
23 SM-4041201-88 SCREW M4 =12 R E L=12 @))]
22 SM-4042001-5C SCREW M4 X 20 ML M4 X007 L =20 (1
23 NM-6040002-SE NUT M4X0.7 AEFvhk M4 X0 7 21 (2)
24 WP-1612616-SE WASHER 16X30X2.6 g (2)
25 W5-1643202-KR SPRING WASHER [FalE 18. 4 X28. 6X3. 2 (1}
76 NM-6160511-3E NUT M16X1.5 AmFyk MI6X 1.5 18 ()
27 229-30705 THREAD GUIDE ARM JOINT RIATEGHEE {4}
28 131-68505 THREAD STANDING ARM SUPPORT B RUTHE=A B (1}
29 131-68406 THREAD STANDING ARM SUPPORT A RUTWEI A {1}
30 SK-3382001-SE SCREW D=3.8 L=20 aARL D=3 8 L=20 {2y
3 SM-40571201-SF SCREWMET=12 TRG M6 L=125 (73
32 NM-8080001-SE NUT M6 ' AEFTYhr M6 13 (2)
33 NM-6050001-SE NUT M5 REFTvhR M5B (6)
34 WS-0510002-KN SPRING WASHER EREs 6. 1 X9, 2X1. 3 (6)

,26_



14. ACCESSORIES PARTS COMPONENTS
I IEanBE £
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REF.NO NOTE PART NO DESCRIPTION m Qty
1 400-68617 WRENCH FOR LOOPER AVOID LT 1
2 40067302 SPANNER FOR FEED BAR EhERL T 1
3 400-68618 NEEDLE HEAD TORQUE ROD EAL= XA I o 1
4 122-88403 TWEEZERS ety 1
§ 220-33105 SCREW DRIVER MIDDLE ESA K~ (g5} 1
] MML-0189C0CA JUKT MACHINE OIL 18 JUKT MACHTINE OTL 18 i
7 BY4121-012-0A0 QILER ASM, LA 1
8 40066644 HEAD_COVER I (R) 1
9 J1066-000-00C HEXAGONAL WRENCH KEY 2.5 FEEANS 2.5 1

10 G5407-161-000 HEXAGONAL ROD SPANNER AEEL 1
T JI066-000-008 HEXAGONAL WRENCH KEY (2MM] NEENF 2 MM I
12 140-58002 THREADER Fe 1) 1
13 J1066-000-00D HEXAGONAL WRENCH KEY TR 1
14 SM-6103502-TP SCREW M10 1=35 AErakilh M10 L =35 2
15 400-68380 CHAIN CUTTER BLADE LOWER Fiin »X 2 1
6 40068361 CHAINCUTTER BLADE UPPER EREH T 1
17 55-6080810-SP SCREW 1/8-44 L=8.0 Frals 1.-8-44 L =8 2
18 S5-6110630-TP SCREW 11/64-401=6 TRl 11.64-40 L =6 1
18 400-87236 PRESSER FOOT LIFTER BEARING BRACKET #13 HF~F UV TIS5w - 1
20 RO-0291801-00 RUBBER RING e 2
71 SS-7T157270-5P SCREW 1576428 L=12 ARG 15764-28 L=12 T
» 40067238 LIFTER | EVER CONNECTING LINK HiFLIC—BE o 1
23 400-67239 PRESSER FOOT CONNECTING LIFTER B EE LI L~ 1
24 MUY-130B140T NEEDLE UY130GS NM140-10 # UY 130GS NM140-10 1
25 WP-1051418-5D WASHER 10.5X17X1.4 T 10 BX 17X 1. 4 z
26 £00-73359 ROLLER COVER ASM EERO—5—A/—HE 1
27 400-72763 COVERA Hit— A (n
28 400-73358 COVER 8 Hit— B (1)
29 WZ-(641510-KP WAVED WASHER 6.4X11X0.3 BEEE 6. 4X 11 X0 3 (1)
30 400-81954 SHOULDER SCREW Bl (13
H 163-68508 WING BOLT HERIUK {17
32 A400-73806 SAFETY COVER ZehI— (1
33 SL-4040881-SC SCREW M4 L=8 EsfEg-~vinl M4 L =8 (2)
34 NM-6040003-SC NUT M4 AErvhk M4 (1
35 $8-1151310-TP SCREW Ml 3
36 400-13640 JUKI_GREASE_B_TUBE JUKTZU—A8 1
ar 400-68588 HANDWHEEL dordrE 1
38 400-68589 CLAMP PLATE PRV S F ] 1
39 A00-75567 CHAIN CUTTER COVER AZAHIT— 1
40 400-66942 FOLDER ASSEMBLY FOR ALL STYLES I LY—H 1
4 A0D-67087 SEWING GUARD FEh— 1
42 SD-0640326-TP HINGE SCREW mhal 1
43 WZ-0841510-KP WAVED WASHER 6.4X11X0.3 BEESE 6. 4X 11 X0, 3 2
44 BT-0800400-EC TUBE HOSE, BLUE DLEVR—A & 0.015
45 NS-6110350-SP NUT 11/64-40 AEFwhk 11,,64-40 1
45 40087665 SEWING GUARD A& 1
47 $8-7090611-SL SCREW 9/64-40 L=6.1 ATl 9-64-40 L =6. 1 2
48 SL-4051291-SC SCREW M5X0.8 (=12 HuhROCEAR MBXO. 8 | =12 2
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15. LIST FOR INFORMATION OF CHANGE
ZFERUA b

As to the place chan d, refer
5

ge to he corresponding Re No.
When previous parts{Obsoleted pa } a
H
{

V.
nd new parts {Added partslare
not interchangeable with each o
in this case, even obsoleted par
obsoleted part number. so select
piace vyour orders.

ETHERY, hiRev. No. MECBB(LAY,
BEDLREAGVEETDEAR, ARINLABTY, THITEET.

r:
D.}can be ordered with the
¢ parts with changed dates and

40070364
No.1506-02]. - -Rev. No

*A:Added partsEBA/D:0bsocleted partsHRSS/E-Erratumili

Rev.[PagelRef. Parts No. Rev.[PagelRef. Parts No.
¥ No. A |No. & # # INo. B No. s #
D| ot 2| 10(SM-4041255-8P
D| ot 2| 281400-66856
) Al 02 2] 281 TA-1250406-R0O
D | 01 2| 29(400-66871 "
D | 0f 2| 75(€CQ-20060000-00 Al 02| 2] 75/400-83065
o T 58 40081888
D 0t 2] 87[SL-4040881-5¢C AJ 02| 2] 87|S55-7090850-5P
D | 01 2| 88 |WP-0457016-SP Al 02 2| 88|WP-0370316-8D
D | 01 21 B9 |NM-6040003-SC |[A |02 2] 89 /NS-6090316-SP
D | 01 2| 90|SM-80404A2-TP ]
""" A| 02 2| 90[400-81657
D01 2| 91 RO-1372301-00 0
Al D2 2] ¢1]cQ-2060000-00
D 0l 4| 46 400-66974 A2 4| 46[400-82006
SRRL X AR TTE I [
D01 6| 52[400-67052 NEREE 6| 52[400-82003
EREE 6| 56/400-67058 R B
Dl ot 8 21400-67672 A 02 8 2 1400-82711
D | 01 8 5[SS-4121215-8P AL 02 8 5/400-82705
p| 01 8| 6[400-67077 Aoz 8| 6[400-82712
K 8| 18[cq-2000000-00
Dl 01 8| 19[229-25101 ]
Dl ot 8. 43[S5-6080610-TP ||A| 02 8| 431400-82960 ,
B At I ETIE Y r R
D] 01 | t0] 12|400-67116 o
D | 01 10 35|400-67131 AT o 10 35/400-81693
Dl ot 10| 47!55-9080410-SP Al 02| 10| 47]S5-6080720-SP
D 01 10| 53:400-73129 1
Dot 10| 54 SM-1020450-TFP
b | o1 10| 55 400-67108
Al o2 | 10] 57(400-78404
A| 02 ] 10 58[BT-0500300-EA
D | 01 12 9[sm-8060610-TP Alo2 ] 12 9| SM-8061010-TP
Al 02 12| 47|CQ-2000000-00
D| 01 | 16, 22|400-75900 A |02 | 16| 22/400-67183
D | ot 16| 30|400-671093 Al 02| 16| 30/400-78808 )

wegm



" Rev.[Pagel|Ref. Parts No. Rev.[PagefRef Parts No. )
¥ WNo. A WNo. i # + Ne. B |No. &) &
D01 | 16] 31 |NM-6050001-SP -

D01 | 16| 32{400-68530 |
Dl o1 | 16| 33[400-60771 ‘ |
) Aloz ] 16| 31|PS-0150082-KH

D| 01 | 16| 35|400-75899 Al 02 ] t6 35[$S-1110840-SP
AL 02 [ 18] 28[400-67181
D01 | 18] 32/400-75899 Al 02| 18] 4118SS-1110840-8P
(D0t | 18] 38/400-75900 Al 02| 18] 47/400-67183
D] 01 | 18| 48|/NM-6050001-5P Al 02| 18] 35[PS-0150082-KH
bl o1 | 20| 3|Ss-4090815-5P Aloz | 20 3,55-4000715-8p |
D |01 | 20| 31[ss-8110710-5P Al 02 | 20 31[SS-7110540-SP |
D01 | 20| 35/400-68636 Al o2 | 20 35|400-784138
A 02| 20| 78|NM-6060003-SP
D 01 | 22| 56[SS-8090410-TP Al 02| 22, 56 SS-6090440-5P
D | 01 | 22| 59|wWP-0820816-50D Alo2] 22| 59[400-82015 R
| ' Al62] 22| 61/400-81999 N
D/ 01 | 28] 10[400-67311 Al 02 ] 28] 10)G5407-161-000
D 0t | 28] 30|SD-0600208-7TFP Alo2] 28 30[400-81954 i
D| 01 ] 28| 31|GMU-01030000 Aloz | 28| 31[163-68508
) i Aloz ] 28| 34 NM-6040003-5C
D | 01 | 28] 36(400-06323 Aloz ] 28] 36[400-13640
} - Al D2 28] 46|400-81665
i B B A 02| 28] 47[S5-7090611-SL |
L A

- 30 -



NUMERICAL INDEX OF PARTS

ol
PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF
5% g NO oE B NO P& = NO i B NO
BT-0500300-EA 10 58 1 SB-1200022-00 2 47 | SS-60905670-TP 4 5| WZ-06415810-KP 28 29
BT-06800400-EC 28 44 1 SD-03B0551-5L 8 251 S8-6110610-TP 4 691 WZ-0641510-KP 28 43
B1132-521-000 8 26 | SD-0640326-TP 28 42 1 55-81106610-TP 2 74
B1444-180-00B 2 38 | SK-3382001-SE 28 30| SS8-6110610-TP 2 a0 101-28104 8 27
B3538-112-000 10 51 S1L-4040881-5C 10 52 | S5-68110610-TP 12 4| $+18-56101 14 13
B89121-042-0A0 28 7| S5i-4040891-SC 28 33| S5-6110830-TP 28 18| 122-88403 28 4
SL-4961281-8C 28 48 | S5-8110650-TP 10 37 | 131-67903 26 7
CM-3002000-01 2 81 SL-8062592-TN 8 11| 88-6110710-TP 14 11 13168000 26 g
CM-3012000-01 2 731 SL-6063092-TN 2 27 85-6111010-TP 2 31 131-68109 26 9
CM-5003000-01 2 82 | SM-4040855-SP 10 13| 55-8%111010-TP 14 1 431-68208 26 10
CM-8001001-01 2 28 | SM-4041001-5C 26 19 | S8-8111010-TP 14 Tt 131-68356 26 2
CQ-2000000-00 2 54 | 5M-4041055-5D 2 15 | 85-6111620-5P i2 1 131-68406 26 29
CQ-2000000-00 4 41 SM-4041201-8C 26 21 88-6120940-5P 20 501 13168505 26 28
CQ-2000000-00 10 2| SM-4042001-SC 28 22§ S$5-8121010-5P 8 13§ 131-68853 26 1
CQ-2000000-00 10 16 | SM-4051405-SE 28 17 | 85-7060510-SP 22 41 431-68802 26 3
CQ-2000000-00 12 47 | SM-4067201-8E 26 31| S$5-7090510-SP 6 49 | 131-70105 2 24
CQ-2000000-00 14 50 { SM-5030655-5P 2 9t 85-7080520-TP 6 57 | 131-70105 4 35
CQ-3030000-00 2 26 ; SM-B030850-TP 20 18 | 8§5-7080530-3P 22 53 | 131-71004 2 23
£02-3030000-00 10 41 | SM-6041202-TP 16 33 | S5-7080611-SL 28 47 | 13%-71004 4 36
SM-6041202-TF 18 50 ¢ $3-7080710-SP Z2 301 140-58002 28 12
EA-9500800-00 10 30 [ SM-8050660-TF 2 25t S5-7090710-8F 4 451 163-68508 28 31
SM-B050800-SP 2 18| 55-7020710-5P 6 50
G5407-161-000 28 10 | SM-8051202-TP 20 45 | S5-70908450-SP 2 87 | 229-24708 2 5
SM-B8064610-3C 26 16 | SS8-7091110-TF 8 29 | 228-30302 26 11
J1066-000-008 28 11 SM-6103502-TF 28 14 | 838-7110540-5F 20 31| 229-30408 286 8
J1066-000-00C 28 9] SM-7030450-8C 20 43 | S5-7110840-5P 2 771 229-30705 26 27
J10668-000-00D 28 13 | SM-8030602-TP 20 12§ S8-7111110-TP 12 291 229-30804 28 15
SM-80404A2-TP 14 9 85-7111120-TP 10 44 | 228-30903 26 14
MML-018900CA 28 6| SM-80404A2-TP 18 44 | $8-7111410-TP 3] 10| 228-31000 26 13
MUY-130B140T 28 24 | SM-8040842-TP 18 43 | §5-7111410-TP B8 59 | 229-31109 26 12
MUY-130B1400 24 12 | SM-8050612-TP 20 15 | §8-7121410-TP 2 36 | 229-31307 26 [
SM-B050612-TP 22 15 | 85-7121410-TP 8 15 | 229-31406 28 4
NM-6040002-SE 26 20| SM-8050812-TP 10 25 | 85-7151210-8P 28 21 ] 229-33105 28 5
NM-6040002-SE 26 23 | SM-8050812-TP 10 28 | S5-8080310-TF 12 17
NM-8040003-8C 28 34 | SM-8061010-TP i2 S| S55-8080310-TP 12 28 | 400-02014 2 10
NM-BO50001-SE 26 18 | S5-1020520-TP 2 65| S5-8110410-TP 10 20 | 400-09520 2 66
NM-B050001-88 26 33 | SS-1090750-SP 22 2 55-8410422-TP 20 14 1 400-135840 28 36
NM-6050001-SP 12 4% | S55-1090920-5P 12 3| S8-8110422-TP 22 8 | 400-66844 28 8
NM-8050001-SP 14 21 5$8-1090030-5F 8 22 | 85-8110422-TF 24 2 | 400-66849 2 2
NM-6050001-SP 16 15| S$8-1080930-5P a8 38 | S5-8110432-3P 12 353 400-66851 2 6
NM-6050001-SP 16 52 | S58-1090930-5P 22 49 1 S5-8110432-5P 18 231 400-66854 2 7
NM-B050001%-5P 22 3 S8-1110840-5P 16 35§ S5-8110520-TP 4 9| 400-668855 2 8
NM-B060001-SE 26 32 | S55-14108405-5P 18 41 55-8110520-TP 8 1G | 400-66857 2 12
NM-6060003-3P 20 78 | §8-1151310-TP 28 35t 55-8110710-SP 4 23 | 400-66864 2 16
NM-6160511-8E 26 26 | S558-2080810-SP 4 25| 85-8110740-8P 4 48 | 400-66865 2 20
NS-6090310-5P 2 40 | S5-2090810-5P 3] 33| §8-8110710-5P 8 17 | 400-66866 2 21
NS-6090310-SP 2 89 | SS-4060310-5P 4 i2 | SS-8110710-SP 3] 23| 400-88875 2 33
NS-6110310-8P ] 191 8$5-4080515-8P 2 191 55-8110710-5P 3] 441 400-66876 2 37
NS-B110350-3P 2 35 [ 85-4080515-SP 14 28 | S$5-8110710-SP [i] 53 | 400-66878 2 39
NS-8110350-8SP 28 45 | $5-4080620-TP 4 24 | S55-8110710-5P 18 49 | 400-56880 2 41
NS-6120830-8F 22 57 | 85-4080620-TP 6 16 | S§5-8150822-TP 20 38 | 400-66881 2 42
NS-§150350-SP 8 71 S5-4080620-TP 8 39 | SS8-8150822-TP 22 5| 400-66882 2 44
NS-6150430-5P 22 11 55-4080620-TP 10 38 | S5-8680612-TP 2 52 | 400-66883 2 45
NS-6150430-5P 22 32 55-4090715-5P 20 3| §8-9151160-CP 20 49 | 400-66884 2 51
NS-6660430-5F 12 32 | 55-4091015-5P 8 17 400-66890 2 91
NS-6660430-5P 16 381 S34111015-8P 2 83 | TA-1250406-R0O 2 28| 400-66891 . 2 55
NS-6660430-5P 16 401 S84111245-8P 2 1] TA-2050406-R0O 4 39| 400-66892 2 56
NS-6660430-5P 18 14 | S5-5090610-8P 4 30 400-66893 2 57
NS-6660430-8P 22 16 | S5-5000810-SP ] 351 WP-0330500-MB 6 8| 400-66894 2 58
NS-6700320-SP 22 58 1 $55-6080410-5P 8 33 [ WP-0370316-5D 2 88 | 400-668%5 2 5%
SS-6080720-5P 10 47 | WP-0380516-SD 20 1| 400-66886 2 a0
PS-0150082-KH 16 31 55-6080720-5P 10 48 [ WP-043080%-UZ 4 31 ] 400-66887 2 61
PS-0150082-KH 18 351 S$85-6080810-8P 12 27 | WP-0450801-5F 2 791 400-66898 2 62
PS-0200182-KP 22 39 [ 55-6080810-SP 14 151 WP-0621026-8P 22 33| 400-66809 2 63
PS-0400202-KP 20 42 | $5-8080810-5¢ 28 17 | WP-0621026-5P 22 I8 ACD-BBI02 2 67
55-6090642¢G-5F° 2 34 | WP-0651056-5H 22 18 | 400-66903 2 68
RE-0320000-K0 16 25 | 856090440-5P 4 40 | WP-0700616-8P 16 41| 400-66905 2 76
RE-0320000-K0 18 44 | 55-6090440-SP 3] 20 | WP-0740516-3P 8 A7 | 400-66906 2 78
R0-0291801-00 28 20 | S$5-6080440-8SP 8 35 | WP-0951016-SP 22 35| 400-6680% 4 1
RO-06811801-00 B 32| S5-8090440-5P 22 56 | WP-1051416-8D 28 25| 400-66%09 & 40
RC-06811801-00 4 23| S5-6080510-TP 10 451 WP-1612616-SE 26 24 | 400-66%11 4 2
RD-06811801-00 16 37 1 S5-6080610-SP 8 28 1 WS-0310002-1iZ 4 18] 400-66812 4 3
RO-0881901-00 8 47 | S5-6090610-SP 20 331 WS-0310002-LiZ 8 4 1 400-66912 6 43
RO-14824052-00 2 41 S58-6090630.TP 10 71 WS-0510002-KN 26 34 1 400-66913 4 4
R{-1482402-00 2 14 | S$8-60980630-TF 20 52 [ WS-1843202-KR 26 25| 400-66914 4 14

ms‘l —




NUMERICAL INDEX OF PARTS

51
PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF PART NO PAGE REF
R B __NO it B NO RS EH NO G " NO
400-66915 4 15 | 40067142 12 20 | 40067275 22 50 | 400-68426 10 1
400-86918 4 16 | 40067144 12 23 | 400-67276 22 46 | 400-68427 10 49
400-66917 4 20 | 400-67145 12 24 | 40067281 22 51| 400-68429 10 46
400-66917 4] 11| 400-67147 12 31} 400-67282 22 52 | 400-68430 12 5
400-66918 4 21| 400-67148 12 33| 400-67283 22 55 | 400-68430 14 6
4(0-66918 6 54 | 40067149 14 16 | 400-67284 22 6| 400-68431 12 10
400-66919 4 22 | 40067154 12 46 | 400-67285 22 7| 40068432 12 13
400-66919 6 12 | 400-67155 14 22 | 400-67286 24 11 400-68433 12 18
400-686920 4 6| 40067155 18 20 | 40067287 24 3| 400-68434 12 22
400-66920 6 15 | 400-67156 14 12| 400-67289 24 6| 400-68435 12 25
400-66923 4 7| 40067181 14 27 | 400-67290 24 13 | 400-68436 12 34
400-66924 4 27 | 40067161 18 25 | 400-87292 24 7| 40068438 12 39
400-66925 4 28 | 400-67166 14 30 | 40067293 24 14 | 400-68439 12 40
400-66927 4 32 | 400-67167 14 31| 40067295 24 8 [ 400-68441 12 42
400-66928 4 33| 400-67168 14 36 | 400-67297 24 10| 400-68444 i2 37
400-66928 6 22 | 400-67169 14 38 | 400-67298 24 15| 400-68448 6 46
400-66929 4 34 | 400-67172 14 48 | 400-67303 28 2| 400-68448 12 45
400-66929 B 21 400-67172 18 18 | 40068283 8 12 | 400-68451 14 10
400-66942 28 40 | 400-67173 14 49 | 400-68294 8 9| 400-68452 14 14
400-66968 4 43 | 40067174 14 2| 400-68295 10 31| 400-688455 14 20
40066968 6 38 | 400-67176 16 13 | 400-68296 12 7 | 400-88456 14 18
400-66969 4 44 | 400-67179 16 16 | 400-68206 14 4 | 400-68461 14 17
400-66969 6 391 400-67180 16 21| 400-68297 14 47 | 400-68463 14 29
400-66975 4 47 | 400-67181 18 28 | 400-68298 16 10 | 400-68485 - 14 33
400-66996 6 62 | 400-67183 16 22 | 40068298 18 10 | 400-68466 14 - 34
400-66998 6 2| 400-67183 18 47 | 400-68299 16 11| 400-68466 18 17
400-67001 6 61 40067184 16 19 | 400-68209 18 12 | 400-68467 14 39
400-67003 6 13| 40067184 18 24 | 400-68300 16 12 | 40068468 14 41
400-67006 6 24 | 400-67185 18 32 | 400-68300 18 11| 400-68469 14 44
400-67007 6 26 | 400-67186 16 24 | 400-68301 18 31| 400-68470 14 24
400-67008 6 27 | 40067186 18 40 | 400-68302 16 32 | 400-68471 16 1
400-67009 6 28 | 400-67188 16 28 | 400-68302 18 45| 400-68471 18 4
400-67010 6 30 ] 400-67188 18 34 | 400-68303 18 43 | 400-68472 16 4
400-67011 6 611 400-67193 18 36 | 400-88304 20 36 | 400-68472 18 7
400-67012 6 31{ 40067196 18 42 | 400-68305 20 48 | 400-68473 16 7
400-67013 4 29 | 400-87200 18 15 | 400-68306 22 37| 400-68473 18 1
400-67013 & 36 | 400-67201 18 27 | 400-88311 10 42 | 400-68474 16 14
400-67014 [i] 3r | 40067202 18 48 | 400-68312 10 36 | 400-68522 16 i8
400-87050 § 42| 40067203 18 54 | 400-88335 2 11| 40068525 16 24
400-67051 8 48 | 400-67207 20 2} 40068341 2 17 | 400-68527 16 25
40057054 8 58 | 400-67209 20 10 | 400-88345 2 22 | 400-68527 18 33
400-67055 & 44 | 40067213 20 28 | 400-68368 2 43 | 400-88528 16 29
400-67059 6 60 | 400-87217 20 77| 400-68369 2 46 | 400-68528 18 38
400-67073 8 3| 400-67218 20 34 [ 400-68371 2 48 | 400688528 16 27
400-67074 8 41 40G-67220 20 40 ¢ 400-68376 2 71| 400-68528 18 28
400-67075 20 39| 400-67221 20 44 1 40068377 10 43| 400-68530 18 37
400-67078 8 81 400-67223 20 76 | 400-68378 2 84 | 400-68531 16 34
400-67082 8 23 | 400-67224 20 46 1 400-68380 28 15| 400-68531 i8 42
40G-67087 28 41 | 400-67225 20 47 | 400-68381 28 16 | 400-68632 i6 36
400-67089 20 9| 40067228 20 51| 400-68382 4 11} 400-68534 16 39
406-67090 8 32§ 40067227 20 55 | 400-68383 4 191 400-68535 16 45
400-67091% 8 24 | 400-67227 20 70 | 400-68384 4 26§ 400-68536 18 46
400-67092 8 41 400-67228 20 58 | 400-68384 6 14 1 400-68537 16 47
400-67093 8 42 7 400-67228 20 73| 400-68386 4 37 | 400-68538 16 50
400-67094 8 451 400-67229 20 59 | 400-68389 6 34 | 400-68538 16 48
400-67100 10 3] 400-67230 20 611 400-68391 6 8 | 400-68854¢ i6 51
400-67101 10 4] 400-67230 20 751 400-68392 6 29 | 400-68542 22 25
400-67102 10 6| 40067231 20 67 { 400-68395 § 55 400-68543 18 13
40067108 0 12 | 40G-67232 20 62 § 400-68397 8 14 | 400-68545 18 19
400-67108 10 10 | 400-67233 20 63 { 400-68398 8 16 1 400-68548 18 a4l
400-67%18 10 14 | 406-67234 20 64 1 400-68398 8 20 | 400-68554 26 5
400-67119 10 32 | 400-67235 20 65 | 400-68401 8 311 400-68555 20 [
400-67120 10 33| 40067236 28 181 400-68402 8 341 400-68556 20 8
400-67121 10 151 400-67238 28 221 400-68403 8 36 | 400-68558 20 i3
400-67123 10 17 | 400-67238 28 23 | 400-68405 8 40 | 400-88559 20 17
400-67124 10 19| 40667240 22 14 1 400-68400 8 30 | 40068560 20 18
400-67125 10 34 | 400-67241 22 12} 400-68410 i0 11 400-68561 20 19
400-67132 10 39 | 40087242 22 3| 400-68413 10 51 400-68562 20 20
400-67133 10 40| 400-67243 22 41 400-68419 10 8 400-68563 20 21
400-67134 12 2| 40067244 22 36§ 400-68420 10 9 400-68564 20 22
400-67137 12 11} 400-67245 22 29 | 400-88421 10 18 | 400-68565 20 23
400-67138 12 121 400-67249 2 72| 400-68422 10 21| 400-68566 20 24
400-67139 12 14 : 40067272 22 40| 40068423 i) 26 | 40068568 20 26
400-67140 12 15 ] 400-67273 22 44 1 400-68424 10 24 { 400-68572 20 29
400-67141 12 16 | 400-67274 22 43 | 400-68425 10 27 | 400-68573 20 32
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400-68574 20 37 | 400-69882 6 56 | 400-82003 6 52
400-68575 20 41| 400-6%883 4 17 | 400-82008 4 44
400-68576 20 53| 400-69883 3] 5| 400-82015 22 59
400-68577 20 56 | 400-69884 4 10 | 400-827056 8 5
400-68577 20 71| 400-69884 [ 1 400-82711 8 2
40068578 20 57 | 400-6%884 6 25| 400-82712 8 6
400-68578 20 72 | 400-68888 12 36 | 400-82960 8 43
400-6857% 20 69 | 400-65886 18 22 1 400-83065 2 75
400-68580 20 60 | 400-68918 12 44

400-68580 20 74 | 40065918 14 19

400-68581 22 9| 400-69919 g 7

400-68582 22 17 | 400-6%920 & 3

400-68583 22 13 | 400-68921 [} a

400-68584 22 11| 400-68957 2 70

400-68585 22 10 | 400-68093 4 5

400-68588 28 37 | 400-65994 [ 45

400-68589 28 38t 400-7G015 2 50

400-68591 22 27 ¢ 400-70054 24 9

400-68592 22 24 {1 400-70062 2 32

400-68593 22 26 | 400-70071 4 42

400-68594 22 201 400-70071% 6 51

400-68585 22 211 400-7c073 14 26

40068596 22 22 | 400-7C073 18 28

400-68598 22 48 { 400-70075 2 53

400-68599 22 60 { 400-70093 18 51

400-68600 22 42 1 400-70102 2 3

400-68601 10 22 | 400-70141 8 21

400-68601 22 451 400-70157 2 64

400-68602 22 47 | 400-70158 8 i

400-68603 22 54 | 400-70175 20 4

400-68612 24 11| 400-70177 20 30

400-68617 28 1] 400-70181 14 a7

400-68618 28 3| 400-70182 14 32

400-68636 20 71 400-70183 24 5

400-68645 2 49 | 400-70184 24 4

400-68656 8 44 | 460-70319 4 13

400-68663 14 42 | 400-70346 §] 19

400-68663 14 46 | 400-70350 4 38

400-68664 14 43 | 400-70353 10 23

400-68664 14 45 | 400-70481 20 66

400-68794 12 6| 400-72348 2 13

400-68794 i2 8| 400-72354 10 50

400-68794 i4 3| 400-72763 28 27

400-68794 14 51 400-73130 2 a6

400-68816 i6 23 | 400-73358 28 28

400-68816 18 30 | 400-73359 28 26

400-68817 16 3| 400-73808 28 32

400-68817 16 6| 400-73864 20 25

400-68817 16 9 400-75055 16 2

400-68817 18 3| 400-75085 16 5

400-68817 18 6| 400-75055 16 8

400-68817 18 9| 400-75085 18 2

400-68828 22 19 | 400.75055 18 5

400-68921 10 2% | 400-75055 18 8

40068015 14 40 | 400-75304 10 53

400-68085 14 25 1 400-75305 10 54

400-69128 16 17 | 400-75306 10 55

400-69128 16 49 | 400-75307 10 568

400-69128 22 30 | 400-75567 28 39

400-68155 12 26 | 400-76293 id 35

400-69453 12 21| 400-76293 18 16

400-69453 12 30| 400-76295 14 8

400-62460 22 34 | 400-76285 18 46

400-69753 12 18 | 400-77682 20 27

40069768 8 37 | 400-77683 20 11

400-69771 12 38 | 400-78404 8 18

400-69771 12 43 | 400-78404 10 87

400-69771 18 38| 400-78418 20 35

400-69771 22 23 | 400-78808 16 30

400-69771 22 28 | 400-81657 2 a0

400-69776 18 52 | 400-81658 2 85

400-69777 18 53 | 400-81665 28 46

400-69800 8 46 | 400-81693 10 35

400-69840 20 54 | 400-81954 28 30

400-69841 20 68 | 400-81999 22 61
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To order or for further

JUK! CORPORATION information,

MARKETING & SALES H.Q. please contact:
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PHONE{81)3-3480-2357.2358
FAX:(81)3-3430-4908
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